

VEN+LDAC**4週毎**

連日

薬品名	投与量	手技	点滴時間
ベネトクラクス	※	p.o.	28日分

※用量漸増期:100mg→200mg→400mg→600mg/bodyで継続
維持投与期:600mg/body

Day 1～10

シタラビン	20 mg/m ²	s.c.	
-------	----------------------	------	--